SIDE PANELS AND COUNTER WEIGHTS

FNG8144-10

20




‘SIDE PANELS AND COUNTER WEIGHTS

[tem Number File Nome Quantity Description

I 2619BLTpar 36 5/6" X 314" BOLT

2 2523BLTpor 4 SNB" X | /4" BOLT

3 2578BLT.par 2 112" X 8 112" BOLT

4 27 19NUT par 4 5/18" NYLON LOCK NUT

5 280IWASpar 36 /4" FLAT WASHER

6 SRS160!.par | HOOD

7 SRS1627 par 5 COUNTER WEIGHT LONG)

8 SRS16270par 1 COUNTER WEICHT (SHORT)
9 SRSI632asm I MAIN FRAME

o} SRSI84|.par [ BACK HOOD

Il SRS1842par I SIDE PANEL FRONT RIGHT

12 SRSI643par I SIDE PANEL. FRONT LEFT

13 SRS1644.par I SIDE PANEL RIGHT REAR

14 SRSI1645par | SIDE PANEL LEFT REAR

15 SRsI646par I WEICHT HOLD DOWN

18 SRSI654.par ] FRONT INSPECTION COVER

FNG8144-10

- 21




MAIN FRAME MANIFOLD ASSEMBLY

FNG8144-20)]

22




MAIN FRAME MANIFOLD ASSEMBLY

Item Number File Name Quantity Description

[ 06056VALpar | BUTTERFLY BLEEDER VALVE

2 061[5VALpar I 1/4" AIR PILOTED DIAPHRAM

3 086140VALpar | SHUTTLE VALVE

4 06155VAL par | BLOW GUN

5 0808IREGpar ] 112" REGULATOR WITH AUTO DRAIN
6 09023GAUpar | 0-160 GAUGE

7 19055H0S par [ 3/8" ID HOSE

8 19985FIT par 2 1/4" BLOW HOSE FITTING

9 |S98IFT par | 1“MP X " HOSE SWIVEL

10 200[FIT.par | 112" SWIVEL CONNECTOR

Il 203IFITpar 5 174" X 1/8" NPT BULK HEAD UNION
iz 2035FIT par i /4" X 114" Mf;\LE RUNT

13 2050FIT par 6 114" TO 118" 90 DEG. FITTING

14 2051FITpar | 114" TO 1/4" 90 DEG. FITTING

15 2053FIT par 4 3/8" TO 1/4" MALE 90
167 2054IFIT.par I 3/8" X 112" MALE BRANCH TEE
7 2066FITpar 5 114" TO 118" MALE CONNECTOR
18 2067FITpar | 174" TO 1/4" MALE CONNECTOR
9 2070FITpar I 3/8" TO 1/4" MALE CONNECTOR
20 2075IFIT.par i 118" X 1/8" 90 DEG, SWIVEL

21 20755FIT par 2 114" X 1/8" BUSHING
22 21023PFT par | /4" PIPE TEE
23 2109PFT par 3 114" CLLOSE NIPPLE.
24 21117PFTpar 1 112" X 5" STANDARD NIPPLE
25 21479PFT.asm I | 172" GROUND UNION
26 | 2154PFT.par | /2" STREET ELL
27 2I160PFT par I 1" STREET ELBOW

FNG8144-20

23




CONTROL PANEL. ASSEMBLY

FNG8144-30

24




CONTROL PANEL ASSEMBLY

Itermn Number Fite Name Quantity Description
I 0B0I02VAL par 2 3 WAY POSITION VALVE WITH KNOB
2 06095VAL par 8 TOGGLE SWITCH
3 OBIOIREG par 5 REGULATOR WITH LOCK RING
4 09022GAUpar 5 GAUGE 0-60 I/8" MPT
8 {00IBRVpar 2 |/8" BREATHER VENT
<] I7056RPTpar 5 LOCK RING FOR 08I0IREG
7 I74201RPTpar 2 KNOB
8 [828GRC.par 8 RED BOOT FOR D6095VAL
9 204IFIT.por 2 1/4" BRANCH T
10 2050FTpar 24 114" TO 1/8" 90 DEG. FITTING
1] 2053FIT par 8 3/8" TO 114" MALE 90
12 2054FTTpar l 3/8" X 3/8" 90 DEG. FITTING
13 2086FTpar I0 114" TQ 1/8" MALE CONNECTOR
14 2067FITpar 5 114" TO i14" MALE CONNECTOR
15 20750FT.par 2 118" X 118" MALE FITTING
16 20753FITpar 2 44" TO /4" BRANCH Y
7 21010PFT.par 5 118" PIPE PLUG
18 2478BLTpar 6 832" X 1 112" BOLT
9 25(88LTpar 4 5/16" X 3/4" BOLT
20 2712NUTpar 6 8/32" NYLON LOCK NUT
21 27 19NUT par 4 5/16" NYLON LOCK NUT
22 SRSI1632.par [ CONTROL PANEL
23 SRUI3460psm 2 YALVE SPACER

FNG8144-30

25



MAST ASSEMBLY

41" OF 1534GBX #40 CHAIN
I~ 1532GBX OFFSET LINK
I - 1533GBX CONNECTING LINK

>\

26




MAST ASSEMBLY

Itern Number File Name Quantity Description
| 04030BRGpar 2 5/8" X | 3/8" BEARING WITHOUT FLANGE
2 0500CYLasm 2 CLEVIS FOR I" ROD
3 050ICYLasm | CLEVIS WITHPIN FOR 5/8" ROD
4 05208CYLasm 2 4" X 20" CYLINDER
g 052]12CYLasm | 3 1/4" X 5" CYLINDER
6 205IFITpar 4 I/4" TO 1/4" 90 DEG. FITTING
7 2052FITpar 2 114" TO 3/8" 90 DEG. FITTING
g 251628LTpar 12 3/8" X 3/4" FINE THREAD BOLT
9 2520BLTpar 2 SN6" X I* BOLT
10 2538BLTpar 16 3/8" X I"BOLT
] 2540BLTpor 4 3/8" X 11/4"BOLT
12 26590BLTpar 6 112" X 1/2" 13 SET SCREW

13 2559BLTpar 4 142" X I" BOLT

14 2560BLT par 8 U2°X | 114" 8OLT

15 2562BLT par 2 112" X 1 112 BOLT

16 2564BLT par | 112" X 2 112" BOLT

7 2570BLTpar 2 /2" X 4" BOLT

18 2582BLTpar 2 518" X 2" BOLT

19 2TI9NUT par 2 5/16" NYLON LOCK NUT

20 2727NUTpar 16 3/8" LOCKNUT

2] 2732NUTpar 10 1/2" STANDARD NUT

22 2734NUTpar 1 112" LOCKNUT

23 2743NUTpar 2 5/8" NYLON LOCK NUT

24 2800WASpar 4 5/16" FLAT WASHER

25 282IWASpar 8 38" LOCK WASHER

26 2832WASpar 4 112" LOCK WASHER

27 2840WASpar 2 5I8" |4GA. WASHER

28 950IMISpar 4 GREASE ZERT

29 SRGII23par 1 SAFETY LATCH

30 SRSI618par 2 MAST ADJUSTER

ar SRSI6I9par 2 CYLINDER MOUNTING BRACKET

3z SRS16190par 2 CYLINDER MOUNTING BRACKET CAP
33 SRSI624.par 2 CHAIN TIGHTNER

34 SRS[625par I CHAIN COVER

35 SRSI629par I MAST

36 SRSI630..asm 2 MAST SCREW JACK ASSEMBLY

ar SRSI6310.asm 1 AUTO ALIGN SCREW JACK ASSEMBLY
38 SRSI634.par | UPPER TOOL BAR FOR EQUIPMENT MOUNT DRILLS
ag SRSI635par 2 HINGE

40° SRS1636.par ] AUTO ALIGN PIVOT

41 SRSI637 par | AUTO OUTSIDE SLIDE

42 SRSI638par I AUTO INSIDE SLIDE

43 SRSI6470par [ 4" CYLINDER SUPPORT BRACKET
44 SRSI6502 par 2 UPPER TOGL BAR LOCK RING

45 SRSI664.par | AUTO ALIGN CYL BRACKET MULTIGANG

FNG8(44-40)

27




28




CYLINDER CLEVIS ASSEMBLY

(0 .. Uw@

@‘.@

0500CYL
[tem Number File Name Quantity Description
! 0500CYLOl par l CLEVIS FCR 1"R0D
2 27699NUTpar | 314" JAM NUT
3 3022iPINpar 2 118" X 1 174" COTTER PIN
4 SRSI1663 par I SAFETY LATCH PIN
(?
i H
I@I ——3-—(2)
| u
1V
050(CYL
Itern Number File Name Quantity Description
] 050ICYLpar | CYLINDER CLEVIS
2 050ICYLO2 par | CLEVIS PIN
3 0501CYLO3 par 2 COTTER PIN

FNG8144-50

29




RAISE AND LOWER AND AUTO ALIGN CYLINDERS

FNG8144-60




RAISE AND LOWER AND AUTO ALIGN CYLINDERS

Iterm Number File Name Quantity Description
! 0500CYL.asm 2 CLEVIS FOR " ROD
2 050ICYLesm | CLEVIS WITH PIN FOR 5/8" ROD
3 05208CYLasm 2 4"X 20" CYLIN-DER
4 05212CYLasm ! 3 114" X 5" CYLINDER
5 205IFITpar 4 (14" TO 114" 90 DEG, FITTING
6 2052FIT por 2 114" TO 3/8" 90 DEG. FITTING
I 25162BLTpar 12 3/8" X 3/4" FINE THREAD BOLT
g 2538BLTpar 6 3/8" X I"BOLT ]
9 2559BL Tpar 4 [12" X 1" BOLT
10 2564BLTpar I 112" X 2 112" BOLT
i 272TNUT per 6 3/8" LOCKNUT
2t 2734NUT par | 172" LOCKNUT
13 282IWASpar - 8 3/8" LOCK WASHER
14 2832WASpar 4 112" LOCK WASHER
{5" 950IMIS par 2 GREASE ZERT
6 SRGII23.par | SAFETY LATCH
17 SRSIB19p0r 2 CYLINDER MOUNTING BRACKET
8 SRSI6190.par 2 CYLINDER MOUNTING BRACKET CAP
19 SRSI8470par ] 4" CYLINDER SUPPORT BRACKET
20 SRS1664.par |

AUTO ALIGN CYL BRACKET MULTIGANG J

FNG8I44-60

31




32




RAISE AND LOWER CYLINDER

|903HOS 174" BLACK TUBE L
FROM THE RAISE AND LOWER VALVE

060[02VAL. ON THE CONTROL PANEL,

RAISE AND LOWER AND AUTO ALIGN CYLINDERS

RAISE AND LOWER CYLINDER
[9036HOS 1/4" GRAY TUBE
O
= = Ei = 6 HE L_PANEL

[9036HOS /4" GRAY TUBE FROM THE RAISE AND I903HOS 1/4" BLACK TUBE FROM THE RAISE AND
LOWER VAL VE 060102VAL ON THE CONTROL PANEL| |LOWER VALVE 060102VAL ON THE CONTROL PANEL

AUTO ALIGN CYLINDER

IS03HOS 1/4" BLACK TUBE FROM THE 06095VAL
AUTO ALIGN SWITCH ON THE CONTROL PANEL

I m l 1903HOS 1/4" BLACK TUBE FROM 06095VAL
) ] AUTO ALIGN SWITCH ON THE CONTROL. PANEL

o

e ettt

FNG8144-270

33




AUTO-ALIGN PIVOT

g.'_ﬁ": i ISk s = ®__ = =
- =
| |
1
T | L) :
E ] =i ﬂ
J J
| ] ||
] N
I L W
il ML (
3 | I
T=g3 e o o
&ﬁl ml el l °
- ) # =
J =
— = =
= == = ™=
s 8 5 @ =]
e eof e o
| EL@ @'D
Item Number File Nome Quantity Description
| 04030BRGpar 2 5i8" X [ 318" BEARING WITHOUT FLANGE
2 2582BLTpar 2 5/8°X 2" BOLT
3 2743NUT par 2 5/8" NYLON LOCK NUT
4 2840WASpar 2 518" |4GA. WASHER
5 SRSI6829par | MAST
6 SRSI1636par { AUTOQ ALIGN PIVOT

FNGB144-70

34




SCREW JACK ASSEMBLIES

FIGURE #|
FIGURE #2
{
®
FIGURE #|
ltem Number File Name Quantity Description
I 04080BRG par 2 THRUST BEARING WASHER N
2 0408BRGpar I THRUST BEARING
3 2860WASpar 3 I 172" QD X 1" 1D 5GA, WASHER
4 3006PINpar I 3/8" X | 112" ROLL PIN
5 SRSI630_par I SCREW JACK TOP
6 SRSI630par I SCREW JACK
FIGURE #2 -
Itern Number File Nome Quantity Description
| 2766NUT par I 314" JAM NUT
2 285I0WASpar 2 3/4" THIN MACHINE WASHER
3 30102PINpar I 174" X 1 1/2" ROLL PN
4 SRS16310.par | 3/4" STANDARD NUT
5 SRSI6310,par i AUTO AILGNMENT ADJUST "
FNG8144-80

35




OIL TANK ASSEMBLY
@}, 22

53
’
0
—&
® - Qlom®

FNG8144-90]

36




OIL TANK ASSEMBLY

ltem Number File Nome Quantity Description
| 06055VAL par | BUTTON BLEEDER VALVE
2 06086VALpar I DRUM VALVE
3 08310VAL par I 4 WAY PUSH BUTTON VALVE
4 1006BRV.par [ 172" HYDRAULIC FILTER
S I70742RPTpar | AUTO DRAIN ASSEMBLY
6 18302CGR0O.par | ORING | 3/4"OD X | 172" ID X 1/8" CROSS SECTION
7 1905H0S par | 318" BLACK TUBING
8 205IFITpar 2 [/4" TO 1/4" 90 DEG. FITTING
9 20580FIT.par 2 174" PLUG IN ELBOW
o 2066FIT par 2 74" TO 1/8" MALE CONNECTOR
I 2070F T par I 3/8" TO 1/4" MALE CONNECTOR
12 20753FITpar | 14" TO 1/4” BRANCH Y
13 20754FIT par 1 114" to 10/32" 90 DEG. FITTING
(4 2076FITpar I 112" TO 1/4" REDUCER
15 2HIPFTpar [ 172" X 1" NIPPLE
18 2478BLT par 2 8132" X 1 12" BOLT
7 2560BLT.par 2 112X 1 [/4"BOLT
18 2712NUT por 2 B/32" NYLON LOCK NUT
19 2734NUT par 2 172" LOCKNUT
20 283IWASpar 2 718"0D X 1/2"ID WASHER 10GA,
2 SRSI626par [ MUL%IGANG OIL TANK
22 SRSI6269par | OLTANK PLUG
23 SRSIG48par I OlL. TANK CAP

FNG8144-90




0
UERiilinc

_ﬁ

OILER ASSEMBLY

FNG8144-100

38




OILER ASSEMBLY

Item Nurber File Narne Quantity Description
| 0809BVALpar | PRUM VALVE
2 06097VALpar I PUSH BUTTON VALVE
3 16070ILpar I SINGLE BANK OILER
4 |6080IL-par i 3 BANK OILER
5 2050FIT.par 4 174" TQ 1/8" 90 DEG. FITTING
6 20670FIT par 1 118" ~ 10/32" STRAIGHT FITTING
7 20750FIT.par ] 1/8" X 118" MALE FITTING
8 207SIFIT par 3 118" X 118" 90 DEG, SWIVEL
9 2I105PFT par I 118" CLOSE NIPPLE
10 2509BLT.par 4 114" X 2 172" BOLT
" 2718NUT.par 4 114" NYLON LOCK NUT

FNG8144-100

39




RETRACT AND PILOT PRESSURE MANIFOLD

FNG8144-110

40




RETRACT AND PILOT PRESSURE MANIFOLD

ltern Number File Name Quantity Description
l 0604VALpar I QUICK EXHAUST VALVE
2 08113REG.par 5 314" REGULATOR
3 |999FIT.par 5 3/4" X 3/4" HOSE SWIVEL
4 20010FIT.par 5 3/4" SWIVEL CONNECTOR
9 205IFIT par 5 1/4" TO /4" 90 DEG. FITTING
6 2070FITpar <] 3/8" TO 1/4" MALE CONNECTOR
7 2071F T par I 3/8" TO 3/8" MALE CONNECTOR
8 2124PFTpar [ 3/8" X 1" NIPPLE
9 212735PF Tpar | I 1/2" X 3" NIPPLE
10 21277TPFT.par l [ 172" X 4" NIPPLE
I 21479PFT.asm I [ 172" GROUND UNION
12 21526PFTpar [ | 172" 90 DEG ELBOW
13 2538BLT.par 2 3/8" X 1" BOLT
14 2727NUT par 2 3/8" LOCKNUT
15 2800WASpar 4 5/16” FLAT WASHER
16 SRSI6I4.par | RETRACT MANIFOLD

FNG8144-~]10

41




LEFT SPINDLE ASSEMBLY

SPROCKET ITEM NO. |5 SUPPLIED WITH 2X CUP POINT ALLEN HD.

SET SCREWS [/4-20UNC X .38" LONG

FNG8144-|20

i2




LE

SPINDLE ASSEMBLY

ltem Number File Name Quantity Description
| 02!1160whlpar 2 BEARING
2 021181whlpar | BEARING SEAL
3 021162whlpar I SPINDLE WASHER
4 021163whlpar I SPINDLE NUT
5 02]16whlpar | HUB
8 02118whlpar i 185 X 8.5 WHEEL AND FOAM FILLED TIRE
7 0252whi.par | SPINDLE CAP
8 0405!brgpar I 1 3/4" THRUST BEARING
9 04052brgpar 2 THRUST BEARING WASHER
10 05000cylpar i CLEVIS
! 05000cyi02par | CLEVIS PIN
12 05040cylpar I BRAKE CYLINDER
13 15030gbxpar l LEFT GEAR BOX
14 1504gbxpor 1 ARMOTOR
|5 15196BX par I 15 TOOTH SPROCKET 1 [/8” BORE
18 [8302gropar I ORING 1 3/4" 0D X | 1/2" D X 1/8" CROSS SECTION
17 18303gropar 1 ORING 2 3/4" 0D X 2 1/2*ID 1/8" CROSS SECTION
8 19987fitpar 2 112" X /2" HOSE SWIVEL
19 2075lfitpar 2 118" X 1/8" 90 DEG, SWIVEL
20 25030bltpar | 114" X |" BRASS FLATHEAD BOLT
21 25/90bltpar I 5/18" X 3/4" FLAT HEAD SCREW
22 2537bltpar 5 3/8" X 3/4"BOLT
23 2638bltpar 4 318" X " BOLT
24 2540blipar 4 318" X11/4" BOLT
25 25520bltpar 2 3/8"X 4" TAP BOLT
26 25740bltpar 5 112" X 8 1/2" FINE THREAD BOLT
27 2716nutpar I 174" NYLON LOCK NUT
28 2725nutpar 2 3/8" STANDARD NUT
29 2733nutpar 5 112" STANDARD NUT
30 27698nutpar [ 5/8" JAM NUT
3l 2820waspar 6 3/8" FLAT WASHER
32 282Iwaspar 9 3/8" LOCK WASHFR
33 2866waspar | 2 314" 0D X [ 7/8” [D MACHINE BUSHING WASHER
34 3022Ipinper | 1/8" X | 114" COTTER PIN
35 srs|6080.par 1 GEARBOX WASHER CAP
36 srs|609.por I CHAIN ADJUSTER
37 srs16090par [ GEAR BOX SPACER
38 srsl6l0par ! CHAIN COVER LEFT
39 srs|6l2par ! LEFT SPINDLE ASSEMBLY
40 srs|628par I SPINDLE WASHER CAP
4| srs1650.par | 5 HOLE DRIVE WHEEL SPROCKET
42 srsl1652par ! WHEEL SPACER
43 SRSI675.asm | BRAKE ASSEMBLY
44 srsl676,par 2 WEAR PAD
45 srsl677par | BRAKE CYLINDER MOUNT

i3

FNG8|44-120







RIGHT SPINDLE ASSEMBLY

[tern Number File Nome Quantity Description
] 021160whl,par 2 BEARING
2 02!16iwhlpar | BEARING SEAL
K 021162whlpar | SPINDLE WASHER
4 02(183whlpar | SPINDLE NJT
5 021[6whl.par | HUB
5 O2l18whipar I 185 X 8.5 WHEEL AND FOAM FILLED TIRE
7 O252whipar I SPINDLE CAP
8 04051brgpar I 1 3/4" THRUST BEARING
9 04052brgpar 2 THRUST BEARING WASHER
0 1503gbx.par ] RIGHT GEAR BOX
] 1504ghxpar | AR MOTOR
12 15i9gbxpar [ 15 TOOTH SPROCKET | 1/8" BORE
i3 18302gropar | ORING 1 3/4"GD X | 112" ID X 1/8" CROSS SECTION
14 18303gropar | ORING 2 3/4" OD X 2 1/2" D 1/8" CROSS SECTION
I 19990fitpar 2 /2" TO 314" SWIVEL
16 25190bltpar 1 56" X 3/4" FLAT HEAD SCREW
7 2537bltpar 5 3/8" X 314" BOLT
18 2538bltpar 4 318" X 1"BOLT
19 2540bltpar 4 318" X 11/4"BOLT
20° 25520bltpar 2 3/8" X 4" TAP BOLT
2| 25740bltpar 5 [/2" X & 1/2" FINE THREAD BOLT
22 2725nutpar 2 3/8” STANDARD NUT
23 2733nutpar 5 |12 STANDARD NUT

o4 2820waspar 6 3/8" FLAT WASHER

25 282Iwaspar 7 3/8" LOCK WASHER
26 2866waspar | 234" QD X | 7/8" ID MACHINE BUSHING WASHER
27 3022Ipinpar | 118" X | [/4" COTTER PIN
28 srsl6080. par | GEARBOX WASHER CAP
29 srs|609par | CHAIN ADJUSTER
30 srs|6090par | GEAR BOX SPACER
31 srsl6!lnar | CHAIN COVER RIGHT
32 srsl6l3par [ SPINDLE ASSEMBLY RIGHT
33 srs|628par | SPINDLE WASHER CAP
34 srs1650par i 5 HOLE DRIVE WHEEL. SPROCKET
35 srsl852par I WHEEL SPACER

FNG8[44-130

45




RIGHT SIDE AR MOTOR

HOS1506 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY § )

HOS1507 DRIVE MOTOR HOSE FROM THE TRAVEL VAL VE ASSEMBLY

FNG8i44-260 |

45a




LEFT SIDE AR MOTOR

HOS[506 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

HOSI507 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

ENG8144-240

45h




BRAKE CYLINDER

18991HOS 1/8" BLACK TUBE FROM THE 0B095VAL BRAKE ON/OFF SWITCH

H

[8991HOS 1/8" BLACK TUBE FROM THE 06095VAL BRAKE ON/OFF SWITCH

H

H
I

FNGB144-250

45c




45d




STEERING DRIVE ASSEMBLY

24" OF 1534GBX #40 CHAIN WITH (1) 1533CGBX MASTER LINK

92" OF 1534GBX #40 CHAIN WITH (1) 1533GBX MASTER LINK

FNG8144-140

4e




STEERING DRIVE ASSEMBLY

Itern Number File Name Quantity Description
! I5151GBX par 2 IDLER SPROCKET
2 I519GBX par [ 15 TOOTH SPROCKET | 1/8“ BORE
3 I1820GR0.par 2 HANDLE GRIP
4 2520BLTpar 4 5/16" X I"BOLT
5 2537BLTpar 2 3/8" X 3/4" BOLT
6 2538BLTpar 8 3/8" X 1" BOLT
7 2563BLTpar 2 112" X 2" BOLT
8 25687BLTpar | 12" X 3" BOLT
9 2588BLT par | 2" X 3 42°BOLT
10 2572BLTpar I 112" X 4 172" BOLT
[ 2719NUT par 4 516" NYLON LOCK NUT
12 2727NUT par B 3/8" LOCKNUT
13 2734NUT.par 6 1£2* LOCKNUT
14 2800WASpor 5 /16" FLAT WASHER
15 282|WAS par 2 318" LOCK WASHER
[5] 2830WASpar ) 112" WASHER
17 283IWASpar 4 718'CD X 1/2"ID WASHER |QGA.
18 2860WAS par 2 172" 0D X 1" ID 5GA. WASHER
19 4265MSpar 3 114" KEYWAY
20 950IMiSpar 2 GREASE ZFRT
2l SRSI602par 2 STEERING WHEEL
22 SRS1607.par | STEERING WHEEL SHAFT
23 SRSI608par 2 STEERING WASHER CAP
24 SRSI616par ! STEERING SLIDE
25 SRSI6I8par ! CHAIN HOLD DOWN
26 SRSI63%par ] STEERING SLIDE BAR
a7 SRSI640par I STEERING CHAIN ADJUSTE‘R
28 SRS|65! par 2 STEERING WHEEL SPINNER
29 SRUI3I3par ! CHAIN TIGHTENER
30 SRUI330par I TRANSMISSION GEAR SPROCKET

FNG8|44-140

7



STEERING DRIVE LINKAGE ASSEMBLY

FIGURE #8 |

3
@? FIGURE #9
_JE@%CD

®

FNG8144-150

48




STEERING DRIVE LINKAGE ASSEMBLY

ltem Numbér File Nome Quantity Description
I 2563BLTpar 4 | 172" X 2" BOLT
2 2734NUT par 4 [/2" LOCKNUT
3 283|WASpar 4 7/8"0D X [/2"ID WASHER 10GA.
4 srsi6l2.par I LEFT SPINDLE ASSEMBLY
5 SRSI613par I SPINDLE ASSEMBLY RIGHT
6 SRSI6{5par { STEERING SLIDE
7 SRSI639par ! STEERING SLIDE BAR
8" STEERINGLINKAG I

Easm
9 STEERINGLINKAG
E2asm
FIGURE #8

ltern Number File Name Quantity Description
I 04015BRGpar 2 |/2" ROD END BEARING
2 27696NUT par 2 112" JAM NUT
3 SRSI1617.par | STEERING TIE ROD

FIGURE #9

ltem Number File Name Quantity Description
I 04015BRGpar 2 1/2" ROD END BEARING
2 27696NUT par 2 112" JAM NUT
3 27697NUT.par I 1/2" JAM NUT LEFT HANDED
4 SRSI6170.par I TIE ROD WITH NUT
5 SRSI161700par l STEERING ROD

ENG8144-150

49




DIRECTIONAL DRIVE ASSEMBLY

FNG8144-160

50




DIRECTIONAL. DRIVE ASSEMBLY

itern Number File Name Quantity Description
| 0401BRGpar 4 3/8" ROD END BEARING
2 06195VAL par | I" STEERING VALVE
3 t533GBXpar I CONNECTING LINK # 40 CHAIN
4 1718RPT par 2 KNOB
5 254|BLT par 3 3/8"X | 112" BOLT
6" 2567BLTpar 2 [/2" X 3" BOLT
7 2727NUT par 3 3/8" LOCKNUT
8 2732NUTpar 2 172" STANDARD NUT
9 2734NUT par 2 [/2" LOCKNUT
10 27692NUT par 4 3/8" JAM NUT
[ 2820WASpar 3 3/8" FLAT WASHER
12 SRSI603par I TRAVEL LEVER RIGHT
13 SRS1604.par I TRAVEL LEVER LEFT
147 SRS1605.par I TIE ROD TRAVEL 2
15 SRS1606.par | TIE ROD TRAVEL 6"
16 SRS16060.par I TRAVEL VALVE HANDLE
|7 SRS16061par I 3/8" LOCKNUT

FNG8144-160

51




TRAVEL VALVE ASSEMBLY




TRAVEL VALVE ASSEMBLY

ltem Number File Nome Quantity Description
| 06/95VAL par | I STEERING VALVE
2 [999FIT par 4 ] 3/4" X 3/4" HOSE SWIVEL
3 2003IFITpar 3 [ HOSE FITTING
4 2051FITpar 2 114" TO 1/4" S0 DEG. FITTING
5 20750FIT par ! 118" X 118" MALE FITTING
6 20755FIT.par | 114" X 178" BUSHING
7 2125PF T par 2 I* X 2 1/2" PIPE NIPPLE
8 215IPFT par 3 [" X 45 DEG FEMALE ELBOW
9 2|160PFT par 2 I" STREET ELBOW
10 2520BL.Tpar 3 516" X I” BOLT
/] 2719NUT par 3 5/16" NYLON LOCK NUT
12 SRSI8060.par | TRAVEL VALVE HANDLE
13 SRS[6061 par | 3/8" LOCKNUT
14 SRS1622par 2 TRAVEL MANIFOLD
15 SRS16670par | DRIVE OIL MANIFOLD

FNG8144-170

53




54




TRAVEL VALVE ASSEMBLY

|903HOS
1/4" BLACK TUBE

I903HOS
/4" BLACK TUBE

HOSI506 P 47 HOSI506
DRIVE MOTOR HOSE {[ﬂﬂm - ﬂ:ﬁjﬂﬂﬂm DRIVE. MOTOR HOSE
HOSI507 44 i HOSI507
DRIVE MOTOR HOSE ﬂIﬂEﬂ:ﬂJ Eﬂﬂﬂﬂ} DRIVE MOTOR HOSE
#| AND #4 TO THE LEFT SIDE #2 AND #3 TO THE RIGHT

AR MCTOR 1504GBX

A

N

~ SIDE AIR MOTOR 1504 GBX

|18992HOS 1/8" CLEAR TUBE

TO THE SINGLE BANK OILER

EXHAUST
~ 19040HOS [" HOSE 26" LONG

EXHAUST

[9040HOS I HOSE 26" LONG

19040HOS |” HOSE 13" LONG TO MAIN FRAME MANIFOLD

FNG8|44-230




TOOL BAR ASSEMBLY

FNG8{44-180

56




TOOL BAR ASSEMBLY

Item Number Fite Name Quantity Description
I 2562BLTpar 10 12" X 1 112" BOLT
T2 2570BLT par 20 12" X 4" BOLT
3 2732NUT par 10 1/2* STANDARD NUT
4 2734NUTpar 38 1/2" LOCKNUT
5 2735NUT par 2 112" SIDE LOCK NUT
8 2831WASpar 40 718"00 X 1/2"ID WASHER 10GA.
7 950IMIS.par 2 GREASE ZERT
g MFAO8410par I 5" FRAME. CLAMP WITH SHORTEND BOLT
g MFAOB42par 9 5" FRAME CLAMP
10 SRSI620par | ROD END CYLINDER MOUNT RT
1l SRSI62Ipar I ROD END CYLINDER MOUNT LT
12 SRSI833par 5 FEED BAR
13 SRS1835par 2 HINGE
14 SRS[649.par 2 TOOL BAR VARIABLE LENGHTS
15 SRSI1690par 2 WIRE LOOM BRACKET
16 SRSI69l.par I DUAL WIRE LOCM BRACKET

FNG8[44-180

57




FEED BAR ASSEMBLY

1108MCP 5/8" BUSHING
HO9MCP 3/4" BUSHING
111OMCP 7/8" BUSHING
HIIMCP 1" BUSHING
1112MCP 1 1/8" BUSHING

FNG8144-190

58




FEFD BAR ASSEMBLY

ltem Number File Name Quantity Description
I* 050ICYL.asm | CLEVIS WITH PIN FOR 5/8" RCD
2 05140CYLasm | 25" X 20" FEED CYLINDER
3 0808VAL par | AUTOMATIC SHUT OFF VALVE
4 192309H0S.par | 1" VIBRATION DAMPING HOSE, CLAMP
5 192309H0Spar 2 1" VIBRATION DAMPING HOSE CLAMP
&' |999FIT.par 2 374" X 3/4" HOSE SWIVEL
7 2050FIT.por | 1/4" TO 1/8" 90 DEG. FITTING
8 2052FTpar | 114" TO 3/8" 90 DEG. FITTING
9 2054FTpar | 3/8" X 3/8" 90 DEG. FITTING
10 2066FIT.par | 174" TO /8" MALE CONNECTOR
[ 20750FT par | 1/8" X 1/8" MALE FITTING
12 2075IFTpar | 118" X /8" 90 DEG, SWIVEL
13 2153PFTpar [ 118" BRASS 90
14 2484BLTpor 4 316" X | 3/4" BOLT
15 25018LTpar 4 114" X 314" BOLT
[ 2506BLT par 2 114" X | 112" BOLT
17 2516BLT par 2 |5/16*X 3/4" FINE THREAD BOLT
18 2538BLTpar 2 3/8" X 1" BOLT
19 2541BLTpar | 318" X1 112" BOLT
20 25628 Tpar | 172" X 1 112" BOLT
2 2563BLT.par I /2" X 2" BOLT
22 2570BLT.par 4 112" X 4" BOLT
23 2575BLT par | [/2°X 5" BOLT
24 2713NUT par 4 3/16" NYLON LOCK NUT
25 2716NUT.par 5 [#4" NYLON LOCK NUT
26 2727TNUTpar I 3i8" LOCKNUT
27 2734NUT por 9 112" LOCKNUT
28 280|WASpar 2 114" FLAT WASHER
29 2810WASpar 2 5/16" LOCK WASHER
30 282IWASpar 2 3/8" LOCK WASHER
3l 283IWASpar l 7/8"0D X 172D WASHER 10GA.
32 2832WASpar 8 /2" WASHER
33 3030PINpar | 6" LANYARD WITH LOOPS
34 CRAO218par 1 CARRIAGE LOCK
35 MFADB09par | BIT GUIDE
38 MFAQB25 par | FEED CYLINDER MOUNT BRACKET
ar MFAO626 par 2 STOP PAD
38 MFADG42par 2 &" FRAME CLAMP
39 MFAQBT 4par l SWIVEL BOLT
40 MFAOG90par { BIT GUIDE KEEPER
41 SRSi633par | FEED BAR
42 SRS1666par 1 OIL INJECTOR
43 SRS16800par | |* HOSE MOUNT BRACKET

ENG8144-190

59




CARRIAGE ASSEMBLY

FNG8144-200

60




CARRIAGE ASSEMBLY

ltern Number File Name Quantity Description
I 2526BLT 8 5/18"% 1-1/2" BOLT
2 2540BLTpar 4 3/8" X | 1/4"BOLT
3 2570BLT.par 2 12" X 4" BOLT
4 2590BLTpar | 5/8" X 8" BOLT
5 2719NUT par 4 5/16" NYLON LOCK NUT
A 8 2725NUT par 4 3/8" STANDARD NUT
7 2727NUT par 4 3/8" LOCKNUT
8 2732NUTpar 2 1/2' STANDARD NUT
9 2734NUT par 2 172" LOCKNUT
10 2742NUT par I 5/8" LOCKNUT
Il 27490NUT par 4 3/4" COIL ROD NUT
12 282|WASpar 4 3/8" LOCK WASHER
13 2832WAS par 2 [72" WASHER
14 284IWAS par 8 . 5/16" WASHER
15 2852WAS.par 2 314" LOCK WASHER
18 7009TAB.par 8 STAINLESS STEEL SHIM [AS NEEDED!
17 7010TABpar 2 16 GA. TWO HOLE SHIM
18 70lITABpar | 8 12 GA. SHIM [AS NEEDED)
19 7012TABpar 8 I8 GA. SHIM [AS NEEDED)
20 7013TABpar 8 22 GA. SHIM (AS NEEDED!
2] Cra02030Par [ 18" STOP ROD
22 CRA02040.par I 18" STOP ROD WITH TAB
23 CRAO214.par I UPPER DRILL BRACKET
24 CRAO2I6par I LOWER DRILL BRACKET
25 CRAO230.par 8 BEARING KEEPER
26 CRAO233par 4 ROLLER BEARING DRUM
27 CRAOZ234.par 4 ROLLER BEARING AXLE
28 CRGOI04[ par I CARRIAGE

FNG8144-200

61



MAIN FRAME MANIFOLD

I905SHOS 3/8" BLACK TUBE
10 060102VAL RAISE AND LOWER VALVE [903HOS 1/4" BLACK TUBE TQ THE O8I08REG

|903HOS 1/4" B ACK TUBE TO THE AUTO ALIGN SWITCH
I903HOS 1/4" BLACK TUBE

TO THE MAIN POWER SWITCH
I903HOS /4" BLACK TUBE

TO THE BRAKE ON/QFF SWITCH

EXHAUST

@ 1903HOS 1/4" BLACK TUBE
‘ﬁ/_{?m THE MAIN POWER SWITCH

TO THE TRAVEL VALVE ?/
|905HOS 3/8" BLACK PUBE
TO THE 060102VAL IN AND OUT VAL VE LY ]

/,m =i 1 TO THE TRAVEL VALVE
_TO THE TRAVEL vyﬁemsw g

I
@ —Eﬁﬁ_‘: ‘1
[8992HOS 1/8" CLEAR TUBE .
y’ TO THE SINGLE BANK QILER _—_%—--%:% T NANFOLDAR~ —|

T f———— e
. _ -
" 19032HOS 1/4" RED TUBE TO 06095VAL b“fw:%?}‘:—ﬂlﬁ?ﬁ;;;
19034H0S /4" YELLOW TUBE TO 0B8095VAL [ B—
[9030HOS 1/4" ORANGE TUBE TO 06095VAL

19033HOS (/4" BLUE TUBE TO 08085VAL
I1903IHOS /4" GREEN TUBE TO 06095VAL
|903[HOS 114" GREEN TUBE TQ 0608VAL AUTO SHUT OFF VALVE
|9033HOS 1/4" BLUE TUBE TO 0608VAL AUTO SHUT OFF VALVE
[9030HOS /4" ORANGE TUBE TO 0608VAL AUTO SHUT OFF VALVE
[9034HOS (/4" YELLOW TUBE TO 0608VAL AUTO SHUT OFF VALVE
|9032HOS /4" RED TUBE T0O 0608VAL. AUTO SHUT OFF VALVE

19031HOS 1/4” GREEN TUBE TO 0608VAL AUTO SHUT OFF VALVE
|9033HOS 1/4" BLUE TUBE TO 0608VAL AUTO SHUT OFF VALVE
|9030HOS 1/4" ORANGE TUBE TO 0608VAL AUTQ SHUT OFF VALVE N
|9034HOS 1/4” YEI | OW TUBE TO 0608VAL AUTO SHUT OFF VAL VE

[9032HOS 1/4” RED TUBE TO 0608VAL AUTO SHUT OFF VAl VE

FNG8144-210

62




MAIN POWER, BRAKE AND AUTO ALIGN SWITCHES

[903HOS /4" BLACK TUBE TO THE 052|2CYL. AUTO ALIGN CYI INDER RETRACT ON THE MAST ASSEMBLY

1S03HOS /4" BLACK TUBE TO THE 05212CYL AUTO ALIGN CYLINDER EXTEND

[903HOS 1/4" BLACK TUBE FROM THE REGULATOR ON THE MAIN FRAME MANIFOLD

[903HOS 1/4" BLACK TUBE TO THE PILOT OPPERATED VALVE ON THE MAIN FRAME MANIFOLD

I903HOS /4" BLACK TUBE TO THE MULTI BANK OILER [@tm

BRAKE ON/OFF SWITCH Ay POWER ONIOFF SWITCH %L
g

AUTO ALIGN SWITCH

|- EXTEND |
' RETRACT

[903HOS 1/4" BLACK TUBE TO THE MAIN FRAME MANIFOLD

1903HOS 174" BLACK TUBE FROM THE REGUL ATOR ON THE MAIN FRAME MANIFOLD

18991HOS 1/8" BLLACK TUBE TO THE BRAKE CYLINDER ON THE LEFT SPINDLE ASSEMBLY

|8991HOS 1/8" BLACK TUBE TO THE BRAKE CYLINDER ON THE LEFT SPINDLE ASSEMBLY

[903HOS 1/4" BLACK TUBE TO THE SINGLE BANK OILER

FNG8144-220

63




TRAVEL VALVE ASSEMBLY

I903HOS i i 1903HOS
/4" BLACK TUBE L | "I~ ' k|4 BLACK TUBE

|
|06140VAL SHUTTLE J/ALVE TO MAIN FRAME MANIFOLD

HOS1506 Py @ % HOSI506

: : #2

DRIVE MOTOR HOS@MM -l -:}_n:ﬁ:lm DRIVE MOTOR HOSE
HOSISOT 4o - | 4 HOSI507

DRIVE MOTOR HOSE [[[Hlm ; :] ﬂ:mm DRIVE MOTOR HOSE

#1 AND #4 TO THE LEFT SIDE #2 AND #3 TO THE RIGHT

SIDE. AIR MOTOR 1504 GBX

[
|
AR MOTOR 1504GBX

|8992HOS 1/8' CLEAR TUBE
TO THE SINGLE BANK QILER

EXHAUST
19040HOS 1" HOSE 26" LONG

EXHAUST
19040HOS I' HOSE 26" LONG

19040HOS 1" HOSE 13" LONG TO MAIN FRAME MANIFOLD

FNG8144-230

64




LEFT SIDE AIR MOTOR

HOS1506 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

HOSI507 DRIVE MOTOR HOSE FROM THE TRAVEL. VALVE ASSEMBLY

FNG8144-240

65




BRAKE CYLINDER

|899IHOS 1/8" BLACK TUBE FROM THE 06095VAL BRAKE ON/OFF SWITCH |

§

[B99[HOS 1/8" BLACK TUBE FROM THE 06095VAL BRAKE ON/OFF SWITCH |

FNG8144-250

66




RIGHT SIDE AIR MOTOR

HOS1506 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

HOS1507 DRIVE MOTOR HOSE FROM THE TRAVEL VALVE ASSEMBLY

FNG8144-260




RAISE AND LOWER AND AUTO ALIGN CYLINDERS

FROM THE RAISE AND LOWER VALVE FROM THE RAISE AND LOWER VALVE
060[02VAL ON THE CONTROL PANELTJ I060102VAL ON THE CONTROL PANEL
O 5O

RAISE AND LOWER CYLINDER RAISE AND LOWER CYLINDER
I903HOS 1/4" BLACK TUBE | 4{ J I9036HOS /4" GRAY TUBE

19036HOS 1/4" GRAY TUBE FRCM THE RAISE AND [903HOS 1/4" BLACK TUBE FROM THE RAISE AND
LOWER VALVE 060102VAL ON THE CONTROL PANEL| [LOWER VALYE 060102VAL ON THE CONTROL PANEL

I903HOS [/4" BLACK TUBE FROM THE 06095VAL
AUTO ALIGN SWITCH ON THE CONTROL PANEL

[m I903HOS 1/4" BLACK TUBE. FROM 06095VAL

@ AUTO_ALIGN SWITCH ON THE CONTROL PANEL
AUTO ALIGN CYLINDER
L__ﬁ@

)

FNG8144-270

68




ISO3HOS 1/4" BLACK TUBE TO THE 05208CYL
RAISE AND LOWER CYILINDER RETRACT

INAND OUT AND RAISE AND LOWER VALVES

1903HOS 1/4" BLACK TUBE. TO THE 05208CYL.
RAISE AND [ OWER CYILINDER RFTRACT

IS036HOS 1/4" GRAY TUBE TO THE 05208CYL
RAISE AND LOWER CYLINDER EXTEND

19036HOS 1/4" GRAY TUBE TO THE 05208CYL.
RAISE AND LOWER CYLINDER EXTEND

N AND QUT VALVE

©

OAG

0}(&

RAISE AND LOWER
VALVE

@ @

EXHAUST EXHAUST

o

[}

7

EXHAUST

—

EXHAUST

[905HOS 3/8”" BLACK TUBE FROM THE MAIN FRAME MANIFOLD

I90GHOS 3/8" BLACK TUBE TO THE QUICK EXHAUST VALVE
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

|905HOS 3/8" BLACK TUBE FROM THE REGULATOR ON THE MAIN FRAME MANIFOLD

|905HOS 3/8" BLACK TUBE FROM THE CONTROL PANEL MANIFOLD

FNG8144-280

69




FEED SYSTEM REGULATORS

IS0SHOS 3/8" BLACK TO THE 060102VAL IN AND QUT VALVE

I903HOS 1/4" BLACK TUBE 0|
1903HOS TO 05140CYL FEED CYLINDER EXTEND _ {Jp—--{E)

I903HOS 1/4" BLACK TUBE -~
1903HOS TO 05140CYL FEED CYLINDER EXTEND

|903HOS 1/4" BLACK TUBE O
1903HOS TO 05140CYL FEED CYLINDER EXTEND

|903HOS 1/4* BLACK TUBE ]
I903HOS TO 05140CYL FEED CYLINDER EXTEND

I903HOS 1/4" BLACK TUBE O]

1903HOS TO 05140CYL. FEED CYLINDER EXTEND

CONTROL PANEL MANIFOLD

FNG8144-290

70.,




FEED SYSTEM SWITCHES

1S032HOS /4" RED TUBE FROM THE 08113REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

[9032HQOS 1/4" RED TUBE TO MAIN FRAME MANIFOLD

E 19034HOS 114" YELLOW TUBE TO MAIN FRAME MANIFOLD

|9034H0S 1/4" YELLOW TUBE FROM THE 08!13REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

1S030HOS 1/4" ORANGE TUBE FROM 08113REG
ON THE RETRACT AND PILOT PRESSURE MANIFQLD

QE 19030HOS 1/4" ORANGE TUBE TO MAIN FRAME MANIFOLD

19033HOS 1/4" BLUE TUBE TO MAIN FRAME MANIFOLD

I9033HOS 1/4" BLUE TUBE FROM THE 08Ii3REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

j 19031HOS 1/4" GREEN TUBE TO MAIN FRAME MANIFOLD

1903IHOS [/4" GREEN TUBE FROM THE 08I!13REG
ON THE RETRACT AND PILOT PRESSURE MANIFOLD

FNGB144-300

71




RETRACT AND PILOT PRESSURE MANIFOLD

N

e

FROM THE MAIN FRAME MANIFOLD

1905HOS 3/8" BLACK TUBE FROM THE RETRACT ON THE IN AND OUT VALVE

O . |905HOS 3/8" BLACK TUBE
et Y TO THE 05140CYL.
[ FEED CYL INDER RETRACT
1905HOS 3/8" BLACK TUBE TO THE
05140CYL FEED CYLINDER RETRACT

LLJ{? |S04HOS 3/4" HOSE TO FEED BAR MANIFOLD

1904HOS 3/4" HOSE TO FEED BAR MANIFOLD
| 4 I904HOS 3/4" HOSE TO FEED BAR MANIFOLD
| ! : [S04HOS 3/4" HOSE TO FEED BAR MANIFOLD
[904HOS 3/4" HOSE TO FEED BAR MANIFOLD

% ]

1903IHOS 1/4" GREEN TUBE TO 06095YAL FEED SWITCH
19033HOS 174" B UE TUBE TO 06095VAL. FEED SWITCH
1S030HOS /4" ORANGE TUBE TO 06095VAL FEED SWITCH
19034H0S /4" YELLOW TUBE TO 08Q95VAL FEED SWITCH

|9032HOS 1/4" RED TUBE TO 06095VAL FEED SWITCH ON THE CONTROL PANEL

FNG8144-310
72




FEED SYSTEM AND AUTO SHUT OFF

EXHAUST

1/4” COLORED TUBE TO THE MAIN FRAME MANIFOLD

/4" COLORED TUBE TO THE MAIN FRAME MANIFOLD

[904HOS 3/4" HOSE TO 08113REG ON THE RETRACT AND PILOT PRESSURE MANIFOLD

_HOS1501 FEED BAR TQ DRILL. MOTOR HOSE

[8992HOS 1/8" CLEAR TUBE TOTHE MULTI BANK OILER

[905HOS 3/8" BLACK TUBE TO THE RETRACT AND PILOT PRESSURE MANIFOLD

1803HOS 1/4" BLACK TUBE TO THE 08I0IREG REGULATOR ON THE CONTROL PANEL

FNG8|44-320

73




OIL TANK ASSEMBLY

WH =T

FNG8144-90




OIL TANK ASSEMBLY

Itermn Number File Name Quantity Description
| SRSI626par i MULTIGANG OIL TANK
2 06055VALpor l BUTTON BLEEDER VALVE
3 SRSIG48par l OIL TANK CAP
4 205IFIT par | 174" TO 1/4* 30 DEG. FITTING
5 2560BLT.par 2 172'X | 114" BOLT
6 283IWASpar 2 7/8"0D X 1/2"ID WASHER 10GA.
7 2734NUT par 2 112" LOCKNUT
g 211IPFTpar | 12" X 1" NIPPLE
9 |006BRV.par [ /2" HYDRAULIC FILTER
10 2076F|Tpar [ [72" TO 114" REDUCER
I 20753FTpar | 174" TO 114" BRANCH Y
12 20580F[T par 2 1/4" PLUG N ELBOW
13 SRSI832.asm | MULTI GANG MAIN FRAME

FNG8144-90

75




OIL TANK ASSEMBLY

—OBI08REG |

9024GAU
O, 20754

1903HOS 1/4" BLACK TUBE TO THE REGULATOR 08]08REG ?

[203HOS 1/4" Bl ACK TURE TQ THE MAIN FRAME MANIFQLD

I903HOS 1/4” BLACK TUBE
TO THE SINGLE BANK OLLER {Q

[903HOS 1/4" BLACK TUBE ’_é
TO THE MULTI BANK Ol ER

FNG8144-330

76




OILER ASSEMBLY

18992HOS 1/8" CLEAR TUBE TO FEED BAR MANIFOLD

[8992HQOS 1/8" Ci FAR TURF T FFED BAR MANIFOL D

|8992HOS /8" CLEAR TUBE TO FEED BAR MANIFOLD

[903HOS 1/4" BLACK TUBE FROM THE OIL TANK

I1903HOS 1/4" BLACK TUBE

FROM THE MAIN POWER ON/OFF SWITCH ON THE CONTROL PANEL
I

SQQZHOL /8" CLEAR TUBE TO THE TRAVEL VALVE ASSEMBLY

! 1903HOS 1/4' BLACK TUBE FROM THE OIL TANK

o)}

2
@9.

?

|

5

f
.

!
L

9

sl T |le

v/

|903HOS 1/4” BLACK TUBE FROM THE BRAKE ON/OFF SWITCH ON THE CONTROL PANEL

|8992HOS 1/8” CLEAR TUBE FROM THE SHUTTLE VALVE ON THE MAIN FRAME MANIFOLD

FNG8144-340

77




GUIDE WHEEL. AND MIRROR ASSEMBLY

FNG8144-350

78




GUIDE WHEEL AND MIRROR ASSEMBLY

[tern Number File Name Quantity Description

| 0214WHL par 2 STEEL GUIDE. WHEEL

2 2520BLTpar 2 SN6"X I" BOLT

3 2560BLTpar 4 12X 1 14" BOLT

4 2562BLTpar 8 1i2" X | 112" BOLT

5 2564BLTpar [ 112" X 2 112" BOLT

6 25675BL T.par 2 GREASE BOLT NUT

7 25675BLT.par 2 GREASE BOLT

8 2570BLTpar 16 172" X 4" BOLT

9 2572BLTpor 4 2" X 4 (/2" BOLT

10 2719NUT par 2 516" NYLON LOCK NUT

Il 27 32NUTpar 8 1/2" STANDARD NUT

12 2734NUTpar 42 112" LOCKNUT

13 2735NUT par 2 112" SIDE LOCK NUT

14 2800WAS por 4 516" FLAT WASHER

15 2830WASpar 8 1/2" WASHER

16 283IWASpar 48 7/8"0D X 1/2"ID0 WASHER |0GA.
i7 2832WASpar | 112" WASHER

18 9008MS.par | MRROR

19 MFAO&34.par 2 HOLE SPACING BRACKET 210 SP
20 MFAOB35par I POINTER

2] MFAOB410,par | 5" FRAME CLAMP WITH SHORTEND BOLT
22 MFAQG42par 5 5" FRAME CLAMP
23 SRGI17.par 2 GUIDE BRACKET MOUNT

24 SRS1633par 3 FEED BAR

25 SRS1648par 2 TOOL BAR VARIABLE LENGHTS
26 SRSI667 par 2 MIRROR MOUNT

27 SRSI668par I MIRROR BRACKET

28 SRSI6869par 2 MIRRCR CLAMP
29 SRSI6720par 2 GUIDE WHEEL BRACKET MOUNT SHORT
30 SRS!1673.par | GUIDE WHEEL BRACKET RIGHT
ar SRSI6730par 2 GUIDE WHEEL. SUPPORT ARM
32 SRS167300.par | GUIDE WHEEL BRACKET LEFT

FNGB8144-350

79




_. TOW PACKAGE ASSEMBLY
OO

FNG8144-360

L
CP |s OPTION IS FOR A REMOVEABLE PINTLE HITCH
o
i @ !@\@
\
a0




TOW PACKAGE ASSEMBLY

Item Number File Name Quantity Description

] G204WHL.asm [ RIGHT WHEEL

2 0252WHL par i SPINDLE CAP

3 04050BRGpar 2 THRUST BEARING WASHER

4 0405BRG par I THRUST BEARING

5 1830IGROpar | O-RING (1 174" X 116"

8 [830GRO.par 1 O-RING (2" X 118" 7

7 2501BLTpar ! 114" X 314" BOLT

8 2560BLTpor 4 #2'X | 114" BOLT

8 2734NUT.par 8 2" LOCKNUT

10 2802WAS par I 114" LOCK WASHER

] 283IWAS.par 8 718"0D X 1/2"1D WASHER 10GA.
12 286OWASpar 2 I'1/2" 0D X I" ID 5GA. WASHER
13 30220PINpar I 1/8" X 2" COTTER PIN

14 3022IPINpar 2 1/8" X 1 1/4” COTTER PN

15 850IMISpar ! GREASE ZERT

6 SRSI653par | FRAME CLAMP

17 SRS1655par [ HITCH SUPPCRT

18 SRS!656par | HITCH PIN LONG

19 SRSI657 par ] HITCH
20 SRSI8570par I SPINDLE CAP FOR TOW PACKAGE
2 SRSI858par ] COMPRESSOR MOUNT
22 SRSI665par ! HITCH PIN SHORT
23 SRSI674par [ AXLE ASSEMBLY
24 SRSI678par 2 AIR COMPRESSOR MOUNTING BRACKET

FNG8144-360

81



TOW PACKAGE ASSEMBLY

ENG8144-370

82




TOW PACKAGE ASSEMBLY

ltern Number File Name Quantity Description
I 0204WHLasm I RIGHT WHEEL
2 0252%HLpar I SPINDLE CAP
3 (04050BRGpar 2 THRUST BEARING WASHER
4 0405BRGpar I THRUST BEARING
5 1830IGROpar | O-RING (I 1/4" X 1/16"
6 1B30GROpar I O-RING (2" X 1/8"
i 2501BLTpar | 114" X 3/4" BOLT
8 25608LTpar 4 [12°X | 114" BOLT
9 25897BLT par [ 314" X 68" BOLT
10 2734NUTpar 8 112" LOCKNUT
1l 2749NUTpar I 314" NYLON LOCK NUT
12 2802WASpar | 14 LOCK WASHER
13 283IWASpar 8 | 718"0D X 112D WASHER [QGA.
14 2860WASpar 2 [ 172" OD X 1" ID 5GA WASHER
15 30220PINpar I 118" X 2" COTTER PIN
16 3022IPINpar 2 /8" X 1 1/4" COTTER PIN
17 950IMIS par ] GREASE ZERT
18 SRSI653 par I FRAME CLAMP
19 SRSIB55par [ HITCH SUPPORT
20 SRS1856.par I HITCH PIN LONG
21 SRSIB57 par ! HITCH
22 SRS16570par I SPINDLE CAP FOR TOW PACKAGE
23 SRSI658par | COMPRESSOR MOUNT
24 SRS1665,par | HITCH PIN SHORT
25 SRS1674par I AXLE ASSEMBLY
28 SRSI683par | PINTLE HITCH
27 SRSI684.par I PINTLE HITCH CLAMP PLATE

ENG8[44-370

83




ON GRADE CONVERSION KIT

7 ®
?m;ﬂw_ﬂ L

L) - ﬁ_

P~ te

es & "
alu : A

] e
EO—fo— T T
ol — o

FNG8144-380




ON GRADE CONVERSION KIT

Item Number File Name Quantity Description
[ 04030BRGpar 2 5/8" X | 3/8" BEARING WITHOUT FLANGE
2 25580BLT.par 4 12" X 112" 13 SET SCREW
3 2562BL.Tpar 3 W2" X [ 112" BOLT
4 2563BLT par 2 12" X 2"BOLT
5 25987BLTpor 2 314" X 6" BOLT
6 2734NUTpar 5 12" LOCKNUT
7 2740NUTpar 2 5/8" STANDARD NUT
8 2743NUTpar | 518" NYLON LOCK NUT
9 2749NUT par 2 314" NYLON LOCK NUT
10 283IWASpar 4 718"0D X 112"ID WASHER [0GA.
I 2840WASpar 2 5{8" 14GA. WASHER
12 SRSI658par | AUTO ALIGN FIVOT ON GRADE CONVERSION
13 SRS1660.par i MAST CONVERSION
4 SRSI66!par | ADJUSTABLE CLEVIS
15 SRSI662par 2 ON GRADE CONVERSION BUSHING

FNG8144-380

85




INSTRUCTIONS FOR INSTALLING “ON-GRADE CONVERSION KIT”

FOR E-Z DRILL MODEL 210-3 SRA, MODEL 2104 SRA, & MODEL 210-5 SRA

(Refer to “ON GRADE CONVERSION KIT” pages in Parts Book/Operators Manual)

To begin, the machine, which is set up in the “slab-rider” configuration, will have to have the drill systems
dropped down in the herizontal position. Since the drill systems, in the horizontal position, will be below
the wheels, you will either need to block up the wheels off the ground, or move the machine over to the
edge of a concrete slab at least 9" thick.

Turn off air and discornect the main air from the air compressor. Begin to disconnect entire drill systems
assembly from the main frame assembly.

(1) Disconnect all hoses and tubing at the drill systems.

(2) Remove both “raise and lower" cylinders (05208 CYL).

(3) Remove both lower tooi bars (2-1/2" square tube — SRS 1649) and upper tool bar (black
round pipe ~ SRS 1634) and hinges (SRS 1635) by loosening all clamps (MFA 0642).

(4) Where the upper tool bar was, install the bushings (SRS 1662).

(5) Take the conversion mast (SRS 1660) and match up the “ears” on it to “ears” on the main
frame mast; bolt it on.

(6} Slide the upper tool bar (round black tube ~ SRS 1634) that was earlier removed through the
bosses on the conversion mast and the hinges; tighten set screws (25590 BLT)

Move the main frame argund to the other end of the feed systems.

(1

(@)
(3)

(4)

Lower the mast (by turning the large nuts on top of the mast — loosen %" bolts on the side
of the mast first). Lower it down until you can slide the lower tool through the clamps on
the feed systems (the one that is closest to the main frame) and the hinges (SRS 1635),
Center it and tighten the clamps.

IMPORTANT: BE SURE TO CENTER THE CYLINDER MOUNTS (SRS 1620 & SRS
1621) AND PLACE THEM SO THAT THEY ARE POINTING STRAIGHT UP

Install both “raise and lower” cylinders (05208 CYL)

Be sure that nuts on the adjustable clevis (SRS 1661) are backed away

from the auto align pivot (SRS 1658) approximately 1” from either side. This lets the drill
systems "float", allowing for changes in the subgrade and keeps the drill systems
horizontal.

Connect all hoses and tubing

Install both wheel assemblies on to the outer tool bar close to the center of the frame. The wheels will
ride on top of the slab. Adjust the height of the wheels to level the drills. Also, adjust screw jack on main
frame to level the other end of the drill systems. IMPORTANT: Remember to [oosen %" bolts on side of
the mast before adjusting screw jacks. Re-tighten after making the adjustment. '

86




GUIDE WHEEL ASSEMBLY
FOR ON GRADE CONVERSION KIT

ltern Number File Name Quantity Description
! 0202WHL.asm | REAR WHEEL
2 2560BLTpar 2 12X 1 114" BOLT
3 2570BLTpar 2 112" X 4" BOLT
4 2732NUT par 2 112" STANDARD NUT
5 2734NUTpar 4 [72" LOCKNUT
6 283IWASpar 4 7/8"0D X 1/2"1D WASHER |0GA.
7 285IWAS par 2 3/4" X 10 GA. WASHER
8 3022PINpar | 118" X 1" COTTER PIN
9 MFAQB42par I 5 FRAME CLAMP
10 SRUI335par I SPINDLE ADJUSTOR
I SRU1336par | SPINDLE ADJUSTOR MOUNTING BRACKET

FNG8144-390

87




ON GRADE CONVERSION KiT

. "‘L‘ gﬁ] . A
i (g
11.““""'-""‘;-:5_‘:_";

y 13 S J.
-;é%lh‘ |""
) .‘

oD

FNG8144-400

PICTURE SHOWS THE FEED BARS iN THE UP POSITION




Olv—¥¥I8IN4

NOILISOd NMOG 3HL NI S¥v8 0334 3HL SMOHS 3dN.L3Id

g
m [+711R|R =&
ﬁ H”_ LU | 1¥0T12 3544 OL 10AId 3HL MOTTY OL SLAN 3S2HL N3S00T

—

1% NOISH4ANOD 3dvH9d NO

89




CP 0032 Valid to s/n PUN168760

Parts Online

Spare parts list CP 0032 A 74" x 3%4"

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.



Parts Online CP 0032 Valid to s/n PUN168760

ltem Part No. Name Qty L

1 R086623 Bolt - Thru 2
2 R005742 Nut - Elastic stop Z A
4 R086608 Bracket - Handle 1
8 RO76793 Plug - Air tube 1
9 R000537 Gasket - Tube plug 2
10 R077184 Tube - Air 1
11 R075449 Washer - Air tube 1
12 R075099 Rubber - Air tube 1
13 R075802 Pin - Valve plunger 1
14 RQO76372 Plug - Water valve 1
15 R079130 Water valve port plug, complete 1

16 - Water valve port plug 1

17 C079489 O-ring 1
18 R087948 Backhead, complete 1

19 R098054 Bushing - Water valve 1

20 - Backhead 1

21 R137738 Bushing - Blow tube 1
22 C068064 Plug - Pipe 2
23 R085671 Spring - Valve plunger 1
24 R086627 Plunger - Throttle valve 1
25 C068799 Plug - pipe, @ 1/4 in,, @ 6.5 mm 1 c
26 P002149 Nut - Hexagon 1 D
27 C036717 Lockwasher - Head latch 1 E
28 RO79124 Handle - Throttle valve 1
29 H0979432 Gasket 1
30 R086628 Valve - Throttle 1
31 P103521 O-ring 1
32 R0O75265 Swivel - Air inlet 1
33 R005584 Screen - Air inlet 1
34 R110317 O-ring 1
35 R000530 Air swivel nut 1
36 RO75267 Pawl 4
37 R086654 Spring - Pawl 4
38 R086622 Bar - Rifle 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
2




Parts Online CP 0032 Valid to s/n PUN168760

ltem Part No. Name Qty L“

39 R076194 Ring - Ratchet 1 [ 1
40 R098085 Bushing - Valve guide 1
41 RO75772 Pin - Valve case dowel 1
42 R076263 Valve 1
43 R076264 Case - Valve 1
44 R098084 Plug - Oil regulating 1
45 R085625 Stem - Oil regulating 1

46 R075839 Nut - Rifle bar 1 F
47 R075826 Nut - Rifle bar 1 G

48 R000088 Piston 1
49 R087990 Cylinder, complete 1
50 - Cylinder 1
51 R086611 Bushing - Blower valve 1
52 R086612 Valve - Blower 1
53 RO75777 Washer - Blower valve 1
54 RO75778 Spring - Blower valve 1
55 R0O75780 Washer - Valve spring 1
56 R076266 Pin - Spring 1
57 R085611 Oil plug, complete 1
58 R091176 Gasket - Oil plug 1
59 - Oil plug 1
60 R042161 Bushing - Cylinder 1
61 R086733 Nut - Chuck rotation 1
62 R099374 Chuck, 7/8" x 31/4" (22 x 82.5 mm) 1
63 R041321 Sleeve - Chuck, 7/8" x 31/4" (22 x 82.5 mm) i
64 R085756 Nut - Thru bolt 2
65 R041320 Fronthead, 7/8" x 31/4" (22 x 82.5 mm) 1
66 R093896 Tunnion - Retainer 2
67 R093897 Buffer - Retainer 1
68 R093898 Retainer - Latch shoe 1
69 R093913 Retainer, 7/8" (22 mm) 1

Comments for Page: CP 0032 A %" x 3%4"

(L)YOCAL REMARKS

A|5/8"-11

B 1/8"
C 14"

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

3



IS-150M2

A e - L= il = ] - [ ]
A L50M2 Multi-Point
B e e ; — = = '_-l- - ° -
= i S=EE== Injection Lubricator
Operating Preasure Range 30-150 PSIG
Max. Max, Oli Flow on
; Press. Temp. Dellvery Range Viscasily
150 PSt 120° F -1 Drop 150 thru
1200 SSU
T By smp— =y P
WARNING! Never use these polycarbonate plastic howls in alr supplied by a
T —_— compressar [ubricated wilh synthetic oils or oifs containing phasphate esters
e or chicrinated hydrocarbons. They can carry-over inta the air distribution
system and chemically attack and possibly rupture the bowis. On these
Ol Feed — applications use & metal bowl. Aiso, do not expase these polycarbonate plastic

Adjustment

& |

injector Module

Alignment Plates

:

[ ==

N
=

Pilot Sensor

Moaunting Holas

Typical instalistions {A)
(Plfat Sensor)
- Multipte
3 '/ Spindle
i Alr Tool

Control
Vaive

=

Pllat Sensor Modal

P-LS0M5-1

bowis to materials such as carbion tetrachlonde, trichlorethylene, acetone,
paint thinner, clezning flurds. or other harmiul matenais, for thay too will craze
and/or ruptura the bowl. if materials harmful 10 polycarbonate are present
either outside or inside the bowl, use a metal bowi.

Instailation, Operating and Maintenance Instructions

Application 5 .

The Watts L50M2 Multi-point Injection Lubricator 1s specifically designed to
lubricate intermittently operated air rotary tools, cylinders and valves. |f
equipment operatas continuausly, the L50M2 must be triggered by a separate
signal such as from a timer and solenoid vaive arrangement. Uniike
conventional mist type lubricators. the LSOM2 denvers, via capillary tubes,
small, pracisely controlled amounts of fubricant right to the end lubrication
peints in tha system every time the equipment is cycled (operated). The L50M2
consists of a sensor (pilot), one to ten injeclor modules, alignment plates,
support plate as described below, and all reservoir (see Fig, 3).

Sensor

The sensor is a pilot sensor (Fig. 1). The pliot sensor receives a pressure pulse
{signal) trom an external source and transmits it to aii the injector modules in
the stack. The pliot sensor is normatly used on mulliple spindle rotary air
tools, As shown in Typicai Installation (A), the pitot signal is tapped off at 2
point dawnsiream of the contro! vaive so that injector is fired during the "ON"
cycle, Also, it is essential that the pilot signal be remaved (vented to
atmosphere through the tool) during the "OFF” gycle. The piiot sensor s also
used on cylinder and valve circuits by taking the pilot signai from the
downsiream side of the valve. A separate three-way solenaid operated or air
pilol operated valve may be used if it is not convenient or possible to obtain
pilot signal directly from the aparating circuit. If it is desirable to lubricate one
group of points during one portion of the macghine (circuit) operating cycle,
and anather group at a different time, two L50M2’s must be used.

NOTE:Install filter and regulator, such as Watts C20 FR, upstream of L50M2.

92



Typicsl InsaHation (B)

Single Point Lubricatian

Sight Glass
Housing

Cunuat’Pmel

"‘1"@? | i

i Qil Raservoit

-y - ——

H
{
1
s T ___-_"/

Pilot Sensor Model
P-LSOM 10-4

Compression
Fitiing Adapier

injector Modules

The {njector modulas are basically &ir operated, positive displacement,
adjustable delivery il pumps. The ail feed rate is adjustable from 0-1 drop {0-
032 cc's) per puise. Air signal and cil supply passes through each injector
modulfe to the next one in the stack. Sight glass, tamperproof otl feed
adjustment and manual override pumg are provided for sage of operation.

Reservoir

Any resarvolr may be used to store and supply oil to the LSOM2 injector
module stack. It can be gravity fed or pressurized (up ta 100 psi)®. Normally
the 8 ounce {No. 510-4RQ}°, one quart (BKL508)** or two quart (BKLS0C)"”
reservoir 1s used. Where there are many LSQM2's, cil can ba supplisd from

a central fil} systam which 1s supplied by & 55-guilon drum as the reservoir.

*Only the (§104RQ) can be pressurized.
‘*Must be remote mounl.

Caplilary Tublng

Oil is delivered from each injector maodule 1o the point of use via a 4»* 0.D.
caplllary tube. Either a compression or barbed adapter is used 1o connect the
tubing to each %" NPT temale injector oil cutlet. A ball check adapter (A” O.
D. Tubex %" NPT male) is used on the other and of tubing. The bait check
prevents toaming of oll in tubing during “O{l" cycle. it is praferable to inject cil
into air line immediately upstraam of aquipmant to be operated. Then, cil is
transported nlo equipment on the “On” gycle whare 1t disperses over the
wetted surfaces. Once equipment is imitially “wetted down”, only a very, very
small amount of lubricant—narmaily 0.1 t0 0.2 drops per cycls are required to
maintain the desired fubrication.

Instatlation §

Install LSOM2 Injector module stack in a convenient location on or close to
operating equipment. It is preferable that machine aperator can observe
movement of red Indlcator inside sight glasa (see Fig. 2) and be able to make
changes 1o oil faed adjusiment as may be desired.

Normally the stack is instailed in a vartical position primarily so that air
bubbles in the oil will rise to the top. Mount LSOM2 rigidly to equipment or
to separate support via two mounting hales in pilot sensor (see Fig. 1).

Connect oil fesd caplilary lublng to each Injector sight glass outlet, utilizing 4"
NPT mate 10 %" O. D. tube compression fitting adapter (Part No. SA-LE0Y139),
Grip wrench flats on outer sight glass housing to prevant it from rotating when
instailing tubing adapter—({see Fig. 2). Once instailad. rotate sight glass
housing so that red plunger inside the s ight giass may be conveniently
absarved.

Next, run capillary tubing 1o point of use, appropriately securing tubing to
supporting member (pipeline, column,machine frame, ¢tc.) along the way.
Since the injector is a positive displacement device, capillary may be run for
hundreds of feet, uphill, downhill without jecpardiziang LS0M2's parformance.
Do not pass tubing next 1o extremely hot (steam lines) or cold {refrigeratian
units) points for it will impair capillary’s strength and change oil's viscosity. At
point of use, which is as close to inlet port of air operated equipment as
gossibla, cut caplitary and install Ball check connector (Part No. SA-606Z26).

Next, place oll reservolr in [ocation whare it will be conveniant to obsarve il
tevel and refill when necessary. (Do not lat raservelr run dry}. it is prefersble to
locate reservorr S0 that ol may flow by gravity to the top or bottem (or both)}
supply connectian in the support plate of the stack, If raservoir must be
Jocated below the top of injector module stack, provide means for delivaring
oil {via pump or pressurized reservoir—up to 100 pai} to LSOM2. It is prefarabie
1o install shut-oif vaive, Watts P2-%F x %M, in oil supply line between raaarvoir
and injector so that mainisnance may ba performed on one without having to
disturb the other.

93




Sulton Heag
Fill Fitting

Qil Researvoir
Walig No. 610<4RQ

QiL FEED ADJUSTMENT

_#
1. Push forward 10
adjust gil delivery.

effee———
2, Puil 1o rear 10
lock pasition,

e e
3. Comptataly ramaove
knob 1o make satting
tamperproot,

Priming Syatem

Once system 13 completaly piped in, the next step is to fill the reservolr, purge
alr from system and fill caplliary tubing. The simplest way is ta instail a button
heaad (il {itling {Wants Part No. SA-E08Y107) on ons of the oil supply ports in
the support plate or sansor body. Open vent on reservoir, than, with the ad of
8 buckel pump, pump oil back up into the resarvorr (sa¢ Fig. 3). Once reservorr
is full, close vent and continua to pump. (If reservair is not prassure type,
close shut-off vaive in supply line.) The bucket pump will overcome check
valva in injector and oll will be forced down each injector’s capillary tube.
Once longest tuba is tilled, discannect bucket pump and open reservair vent
(open oil supply shut-off vaive it previously closed).

Manual filling is mare time-consuming. Reservorr is first filled, and air 1s
purged from stack by removing lower-most plug. Then. each injector 15
adjusted to maximum setting (see "Oil Feed Adjusiment”) and cyclea manuaily
be repeatedly pushing and releasing manual pump or automatically by cycling
equipment, Approximately 50 cycles are requirad 10 purge each foot of
capiliary tube,

Ol Feed Adjustmant

Push in red adjustment knob (sae Fig. 4) to unlock. Turn knad clockwise to
stap. The injector is now adjusted for maximum il cutput—appraximately 1
drop per cycls (032 cc).

Operate downstream equipment until all wetted surfaces are coated with il
and excessive oil mist is discharging from operating equipment exhaust ports
Next, reduce oil adjustment by turning red knob counter-clockwise. Each
counter-clockwise turn reduces oil rate by 0.1 drop/cycle. A normat sefling is
2% to 3% turns counter-clockwise (i.e. 0.3-0.2 drops/cycle). Operate equipment
for {ew cycles and re-adjust 10 a higher (clockwise) or lower (counter-
clockwise) oil delivery setting as may be required. When set, pull knob
rearward one click {0 lock setling. Remave knob to make tamperproof. To
completely shut off oil feed, turn knob €-8 turns counter-clockwise. Repeat
procedures for each injecior in the stack.

Trouhieshooling . @

First indication of maifunction 15 the red indicator In ine sight glass (see Fig. 6)
is not moving when infector is cycled and ail other parts, such.as manual
pump, sensor, etc. function normally, To correct prablem, first re-adjust oil
feed setting to maximum by turning red oil leed adjustment knob all the way
clockwise and observing number of turns and location of arrow an the end of
knob. if the red indicator now maves when injector is cycled, it 1s functioning
properly and can be re-adjusted back to lower setling, However, continue to
observe il red indicator does move 23 knob is lurned counter-cluckwise.
Normaily motian will not be noticeable balow 3% ta 4 turns back and tubricator
will be completely shut off at 5% 1o 6 turns back. If indlactor still daes not
move after oil delivery is at maximum, the malfunction may be caused by an
air pocket in injector oil passages. To remedy, purge the injector module stack
by removing the %" pipe oll plug in plate (see Fig. 6). Recycle injector. 1!
injector was air-bound, normaily a tew small air bubbles will naw emerge in
the sight glass and be purged out thraugh capillary tubtng. Pravent the
tarmaiion of gir pockats by nat allowing reservoir to run out ¢f ail.

It neither of the above simple procedures correct problem, it is normally good
practice to replace the maifunctioning module with a new one and put
equipment back into operation. Then, the maifunctioning module can be
disassembled, cleaned and repaired at [eisure (see Fig. 5).

If manual pump is notl moving when equipment is cycled, air signat 1s not
rauching injector(s).

First determine if signal is baing delivered to modules. If not, check air circuit
and/or control valye for proper cperation.

9y



REPAR KITS:

1757RPT

OIL PISTON SPRING

OIL PISTON
ADJUSTMENT KNOB
ADJUSTMENT ASSEMBLY

17570RPT

INDICATOR CYLINDER
INDICATOR CYLINDER O-RING
INDICATOR PISTON

INDICATOR PISTON SPRING
CHECK BALL

CHECK BALL SPRING

HOUSING RETANER

SIGHT GLASS HOUSING

SIGHT GLASS HOUSING O-RING

OlL PISTON
OIL PISTON SPRING

CHECK BALL—™

CHECK BALL SPRING~™ %
INDICATOR CYLINDER O-RING

INDICATOR CYLINDER

__~INDICATOR PISTON
G ——INDICATOR PISTON SPRING

SIGHT GLASS 'HOQUSING O-RING
SIGHT GLASS HOUSING

HOUSING RETAINER

95




DRIVE MOTOR

96




DRIVE MOTOR

ITEM

W N O h WN =

o . J. W, T W .
~NDORAON QO ©
* % * % %

PART NO

17330RPT
17331RPT
17332RPT
AB927
AB162
17333RPT
AC888
AC878C
AB136D
AC986
AC879
AC817
AC816
AC964
AC894B
ACB837
AC836

1733RPT

QTY

el T Y LN N ¥, R N O N T S N G O G §

1

DESCRIPTION

END CAP, DRIVE END
SHAFT SEAL

O-RING

BEARING, DRIVE END
DOWEL PIN

END PLATE, DRIVE
BODY GASKET

BODY

KEY

ROTOR ASSEMBLY
PUSH PIN

VANE, SPRING

VANE

END PLATE, DEAD
BEARING, DEAD END
ENDCAP, GASKET
END CAP, DEAD END

REPAIR KIT

* DENOTES PARTS INCLUDED IN THE SERVICE KiT.




700 SERIES WORM GEAR SPEED REDUCERS

PARTS LIST - SINGLE REDUCTION MODELS

—

MODELS 710-760

PART ORDERING INFORMATION

1. Be sure o provide com
description and aumber.

plete Boston Gear catalog number from speed reducer nameplate, along with part

For example, “One output oil seal, Part No. 11, for RF718-30-B5-G*",

2. Qutput shaft companents for Boston Gear models 710 through 726 are avallable only as compliete assemblies

that irclude Parts 2,

3, 5. 6, 11, 12 and 23 for single projecting shafts; ang Parts 2, 4, 5, 6, 11, 42 and 23 far

double projecting shafts. When ordering, specify “output shaft assembly™ and full Boston Gear catalog number
from namepfate.

98




700 SERIES WORM GEAR SPEED REDUCERS
OPTIONS & ACCESSORIES - SINGLE REDUCTION MODELS

HOLLOW QUTPUT
SHAFT MODELS
S.SF, and SAF718-732

FAN KIT FOR MODELS 732-760

105
104

< 102

I

108

101

MODELS RF710-RF760
PARTS ADDED TO 710-726 OR 732-760.
THESE PARTS AVAILABLEIN KIT FORM

xp EED=aR
’

4§

" PEUT G, SEAL » RXCODELS 710780
17 FET/ASE fea)

15 ADLSITMENTS -G

18 BOAE PLIK » MCOELS 710 TR

£y ] SNTERMAL BAPPLE « MOCIAL S T12-TI0
z NPUT "O° P

E- OUTPUT "0 fald

2 HEX HEAD CAF SCAEW

BRESRATLAZANKYMRLEEBYRYY ?s‘gl
[

= HOCHEAD CAP SCMEW

L] YERTICAL RASE (X & ¥ ASSELELY)
1 FiN
e SPACER

NALIEMATE 104 FAN OUARD

INFUT BEARING {CUF7) - HIOOELS TX2-Ti0 108 | HEX MEAD CAP SCREW
WPUT BEANG [COWE) - MOGELS T33.780 108 | W i

CHVEANE CUPE » MODELS 722-Tae 1 HOULOW CUTPUT SHAFT
HEX HEAD CAP SCReEw uz WORss GEAR

OUTFUT BRAFY REY « MODIELS 733-T90 13 | GEAR WPACER
RETANNG NNG - MOOELS - T10-TH "4 QUTPUT SEARING [C0NE)
SATTOR SOFT - MOOELS T10-T28 13 OUTPUT BEAFR ] 5
aoToR « HODELY T10-T28 1197 [~ % 78

On, SEAL - MOOELE 718728 e BEARNG CAANER OFEN
HEX HEAD CAP S0REW 120 MEY [EXTERRALY
HOMUZONTAL BASE Lk KEY PNTEPMNAL]

*For Modals 710 16 726, thesa pam are svaiable ondy p3 compiaie assemiiez, See. Pant Oroenng indoamason, #2, atlef,

99




Installation and Service
Instructions: 2R200BP
Pneumatic Division North America 118", 174", & 3/8" 10R Economy
. Richland, Michigan 49083 14", 318" & /2" 11R Compact
Pneu ma.tlc 3/8", 1/2" & 3/4" 12R Standard
Pllot Controllad Regulator
ISSUED: January, 1999
Supersedes: June, 1987
ECN# P26852
Application Limits
A WARNING Thesa products are intended for usa in general purpose compressed
air systems only.
To avoid unpredictable system behavior that can cause Operating Pressure:

personal injury and property damags: kPa pelg i
* Disconnect air supply and depressurize all air lines Maximum Inlet Pressure 1720 250 172

connected to this product hefore installation,
sarvicing, or conversion.

* Operate within the manufacturer's specified
pressure, temperature, and other condltions listed
in these jnstructions.

* Medium must be moisture-fres if ambient
temperature is below freezing, Symbols

* Service according to procedures llsted in these
instructions.

Ambient Temperature Range: 0°C to 80°C (32°Fto 175°F)

* Installation, serviee, and conversion of these
products must be performed by knowledgeable «> >
parsonnel whe understand how pneumatic products —Y
are to be applied, ’ L.

* After Installation, servicing, or conversion, alr supply Relieving Non-Relieving

should be connected and the product tasted for
proper function and leakage. If audible leakage is
present, or the product does not operate properly,
do riot put into use.

* Warnings and speclifications on the preduct should

not be covered by paint, ete. If masking is not Operation and Service

possible, contact your local representative for 1. Before tuning on the air supply, turn tha adjusting knob on

replacement labels. the master regulator until compression is released from the
pressure control spring. Tum on alr supply to the master
reguiator and the pilot controlled reguiator, Adjust the
downstream pressure by turning adjusting knob on the
master ragulator until the desired downstream pressure is
obtained.

Installation . C
1. The reguiator should be installed with reasonable

accessibility for service whenever possible — repair service
kits are available. Keep pipe or tubing lengths to a minimum &
with inside clean and free of dirt and chips. Plpe Joint WARNING
compound should be used sparingly and applied only to
the male pipe - never into the female port. Do not use ';NLURET g:}“!édgggzsk sgfﬁcsgg E%R léhéi;ﬁf&ﬂ; Ellj_iE'E gFmTHE
Teflon tape to seal pipe joints - pieces have a tendency to CAN GAUSE DEATH, PERSONAL INJURY AND PROPERTY DAMAGE.
break off and lodge inside the unit, possibly causing )
malfunction. This document znd ether information from Parkar Hamiin Comeralion, ils
. . . subsidiaries and aulhorized distibutors provide produc antor system oplions
2. Install regulator so that air flow is in the direction of arrow. for further Invastigation by users having techrical expertisa, lis imporiant that
Installation must be upstream (high pressure) side and as you analyze afl aspacis of your application, induding consequences fi:f any
close to the devices it is 10 service (ubricator, valve, cylinder 2’;*,;2. mmtj‘: .31‘12“312’33" ?;1;3"“9 *{E &ﬁ?m:'; rﬁ;“,u o g;:
or tool}. Mouating may be in any position, forthesa products or systems, tha uﬁ ﬁm"ug.,p.“anhs own analysis and testing, is
3. Gauge ports are loceled on both sides of the regulator solely responsible for making tha final selaction of the products nd systarrs
body for your convenience. It is necessary to install a e anuring hat all parornanca, esfoty and weming reqiremens of te
auge or sockel pipe plug into each port during installation.
gavg i g p 2t . P S 5 Tha products dascribed hereln, induding wilhout lisritation, product features,
4. For proteclion against rust, pipe scale and other foreign spacifications, desigrs, availabllity arxt pricing, am sibjact to changa by Parker
matter, install a filter on the upstream (high prassure) side Hamifin Corporation and ls subsidaries al any Ume wilhoul notice,

as closely to the requlator as possible.
4 ¢ P EXTRA COPIES OF THESE INSTRUGTIONS ARE AVAILABLE FOR
INCLUSION IN EQUIPMENT / MAINTENANCE MANUALS THAT UTILIZE
T Tradsmark £.I. Du Pont da Nomours & Co. THESE PRODUCTS, CONTACT YOUR LOCAL REPRESENTATIVE,

100



i0R, 11R, & 12R Series Regulators ZR200BP

2. To decrease regulaled pressure selling, always resel from : :
a pressure lower than the final setting required. Example, Service Kits Available
lowaring 1he secondary pressure from 80 PSIG 1o 60 PSIG

is best accomplished by dropping the secondary pressure E“’;.‘“‘“’ c.::;azct &:g:ard
to 50 PSIG, lhen adjusling upward lo 60 PSIG. e 1R
3. To service the regulatar piston, poppet assembly and seat Repair Kil {Relieving) PSO40P | PSR PSaqop
inserl {10R, 11R & 12R): Regulator {Reverse Flow)
A. Shut off air supply and depressurize the unit. Tum Repalr Kil (Relieving) N/A PST49RP | PSB4ORP
the adjusting knob on the master regulator until Regulalor (Slandard) Repair
pilot pressure is relieved on the pilot controlled Kit (Non-Relieving) pPsSg4rp PS747P PSB47P
reguiator, Regulator (Reverse Flow)
B. Unscrew the threaded collar and remove the bonnet Repair Kit (Non-Refieving) NA PSTATRP | PSBATRP
assembly. Seal Inserl Repair Kil
2 . 5813
C. Disassemble, clean and carefully ingpect parts for G;ﬁg?;ard) . paTIsP atg
waar or damage. If replacement is necassary, use Low Prasstiis

parts from the service kits. 0lo410kPa(0toBpsig) | PSE30164 | PTeteat | P781641

D. Lubricale poppet bore, poppet stem, lower balancing Siandard Pressure

seal, and all o-rings with grease found in kiL Oto 100kPa (D10 180 psig) | P77413 | Prete42 | P7s1642
E. Lubricate bonnet bore with grease found in kit. High Prassure

Carefully install piston seals as shown in assem bly 010 2070 kPa {0 1o 300 psig) NIA P781643 P781643

drawing. The V side of each seal musl be installad
facing the end of the piston. Install vent seal I

Li rease with provided lubricant,
repairing a relieving regutator. Install piston assembly @ fahtly g i prov can

into bonnet. @Inspect for nicks, scratches, and surface ifnperfecﬂons. If
F. (10R) Install poppet assembly, cap’s o-fing 1o prelsenl. rtalcit:::eﬁ:i genrce ;:ifa is probable and future

o-ing groove on cap. Then screw cap inio body réplacement should be planned.

until the cap bottoms out in body. © Clean with lint-free cloth.

(11R & 12R) Install poppet return spring, poppet
assembly, o-rings, and seat insent.

G. Assamble bonnet assembly 1o body and tighten
threaded collar hand tight plus 1/4 turn.

4. Turn on air pressure and chack regulator for leakage. If

leakags occurs, DO MOT OPERATE — conduct repairs Coller

again.

If you have questions concerning how ta service this unit, Bannet
contact your local authorized dealer or your customer service Assembly
representative.

@/‘ Seal m)@
Pisran @xx)
/ Colar %
i ig % ®GG)
R
3 . Insert Assemnbl
Bomet OO @) (nchices Upper
? Balancing Seal)
Q-Ring C-Ri
O./ O/ Uppgi-%nssrt
” O-Ri :
%’, Piston(C)7) S e e

O-Ring,
" Ven! Seall Poppet
0 %0)
Body

Popper
Return
Spring

Seal Relainer
— e DD E‘//;Sear@m
O-Ring, s Backfiow Ratainer

O./ Ba 1!ang Cap m
Spring,

B oo Retum

@«-—- Bottem Cap

Figure 1: Figure 2:
10R Reguiator 11R & 12R Regulator

101



